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ITEM PART № Description. QTY

1 5509042 MAIN SHAFT 1

2 5509049 BUSHING 2

3 5509050
5509050

FURREUL 1 1

4 5509051 FURREUL 2 1

5 5509052 FURREUL 3 1

6 5509053 FURREUL 4 2

7 5509045 CONE(LARGE) 2

8 5509044 CONE(SMALL) 2

9 5509043 LOCK  NUT 1

10 5509047 CLAW ASSEMBLY 2

11 5009025 SCREW  M5X10 1

12 5509046 SPRING 4

13 5509048 LIMIT SWITCH 2

14 5509106 LIMIT SHAFT 1

15 5509107 FIXED SCREW 1

16 5509108 PUSH BUTTON 1

17 5509109 SPRING 1

18 5009026 SCREW  M6X70 2

19 5009027 SCROW M8X25 6

20 5009028 NUT M6 2

21 5509041 SUPPORT BRACKET 1
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